



TEST REPORT

Test information

Applicant	: YIWU SHARETONE IMPORT & EXPORT CO.,LTD.
Address	: ROOM 502, BUILDING 5, JINCHENG 1 DISTRICT, HOUZHAI STREET,YIWU CHINA .
Sample Description	: Girl's 3/4 sleeve cutout back dress .
PO#	: Not provided.
Style #	: Not provided.
Country of origin	: China.
Export to	: USA.
Buyer	: WinWin Products, Inc.
Receiving Date	: June 09, 2021.
Test period	: June 09, 2021. ~June 11, 2021
Test Requested	: Tests requested in accordance to client requirement.

<u>TEST ITEMS</u>	<u>CONCLUSION</u>
Total Lead(Pb) in Children's Product - CPSIA Section 101	PASS
Flammability Test -16 CFR 1610	PASS

Signed for and on behalf of
RTS TEST CO., LTD. (Zhejiang)



CHANGBIAO YU

Approved signatory



Scan to follow us



Scan for authenticity

Zhejiang RTS Test Co., LTD.

Phone: +86(0)579-85640080
Email: ruiyi-9@zi-rt.com
<http://www.rtslab.com>
浙江省义乌市稠江街道英才创业园B区7幢2-4层,
2-4/f, Building 7, Block B, Ying cai Business Park,
Choujiang Street, Yiwu, Zhejiang.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request. Attention is drawn to the limitation of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test report refer only to the sample(s) tested unless otherwise stated. This test report shall not be reproduced, except in full, without written approval of the Company. If in doubt, please write an email. Reports without the CMA mark are not used as proof of domestic social justice data

Sample image:





Test result:

A. Total Lead in Substrate Materials: (Unit: mg/kg)

Section 101 of the Consumer Product Safety Improvement Act of 2008 (CPSIA) (pdf) (Public Law 110-314), as modified by H.R. 2715 (Public Law 112-28, August 12, 2011) and in section 2(q)(1) of the Federal Hazardous Substances Act (pdf), 15 U.S.C. § 1261(q)(1) (FHSA).

Test method: Metal – CPSC-CH-E1001-08.3; Nonmetal- CPSC-CH-E1002-08.3,

Was analyzed by flame atomic absorption spectrometry(AAS) or Inductively coupled plasma spectrometer (ICP-OES).

Test Number	Item/ component description(s)
A1	Blue printed main fabric of dress

Test item	Test Number	MDL	Test Result	Maximum permissible limit	Conclusion
Lead (Pb)	A1	5	N.D.	100	PASS

Note:

- 1) MDL=Method Detection Limit.
- 2) N.D. = not detected, less than MDL.
- 3) Any substrate material, that is not more than 100ppm lead by weight.
- 4)“▲” = This data is obtained from composite testing on more than one materials or shapes, it is possible that result obtained from individual testing on any one of the materials or shapes is substantially higher. Please be cautious when using this data for compliance evaluation.

Remark:

Zhejiang RTS Test Co.,Ltd. is the US (CPSC) Accredited Third Party Testing Laboratory, [LAB ID: 1422](#), Shall refer to: <https://www.cpsc.gov/cgi-bin/LabSearch/ViewDetail.aspx?ReqId=7%2bFdY2oZNSUVU5mvl6jQA%3d%3d&LabId=CJaa18d5DKIPqgie8zcyrw%3d%3d>

**B. Flammability test:**

Test method: Fabric flammability test specified by CPSC 16 CFR 1610, Commercial dry cleaning/ Laundering procedure: Accordance to AATCC 124-2006.

Test Number	Item/ component description(s)
A	Blue printed dress

Test Number	Test Sample	Raised Surface / Plain Surface		
		Time of Flame Spread	Burning Code	
A1	--			
	As received	1	/	DNI
		2	/	DNI
		3	/	DNI
		4	/	DNI
		5	/	DNI
		Average	/	DNI
		Classification	Class 1	
	After one dry cleaning/ laundering	1	/	DNI
		2	/	DNI
		3	/	DNI
		4	/	DNI
		5	/	DNI
		Average	/	DNI
Classification		Class 1		

Note 1:

- Class 1 Normal Flammability;
Class 2 Intermediate Flammability, Raised-fiber Surface Textiles Only;
Class 3 Rapid And Intense Burning.
- Burn Code Description:
 - SF uc Surface flash, under stop thread, but does not break thread (no time)
 - SF pw Surface flash, part way. Does not break thread (no time)
 - SF poi Surface flash, at point of impingement only (no time); equivalent to "dni" for plain surface fabrics.)
 - 0.0 Sec Actual Burn Time Measured and Recorded By The Timing Device in 0.0 Seconds.
 - 0.0 SF only Time (sec), surface flash only. No damage to the base fabric.
 - 0.0 SFBB Time (sec), surface flash base burn starting at places other than the point of impingement as a result of surface flash.
 - 0.0 SFBBpoi Time (sec), surface flash base burn starting at the point of impingement.
- The burning direction in sequence test is reference to the fastest burning direction found in preliminary trial test.

Note 2:**Zhejiang RTS Test Co., LTD.**

Phone: +86(0)579-85640080
 Email: ruiyi-8@zj-rt.com
<http://www.irslab.com>
 浙江省义乌市稠江街道英才创业园B区7幢2-4层.
 2-4/f, Building 7, Block B, Ying cai Business Park,
 Choujiang Street, Yiwu, Zhejiang.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request. Attention is drawn to the limitation of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test report refer only to the sample(s) tested unless otherwise stated. This test report shall not be reproduced, except in full, without written approval of the Company. If in doubt, please write an email.



Report No.: RTS210609D1414TX

Date : 2021-06-11

Page 5 of 5

- 1 Class 1 Normal Flammability;
Class 3 Rapid and intense burning,
- 2 Burn Code Description:
DNI Did Not Ignite.
IBE Ignited But Extinguished.
0.0 Sec Actual Burn Time Measured and Recorded By The Timing Device in 0.0 Seconds
- 3 The burning direction in sequence test is reference to the fastest burning direction found in preliminary trial test.

----- End of Report -----

Zhejiang RTS Test Co., LTD.

Phone: +86(0)579-85640080
Email: ruiyi-9@zj-rt.com
[Http://www.rtslab.com](http://www.rtslab.com)
浙江省义乌市稠江街道英才创业园B区7幢2-4层.
2-4/f, Building 7, Block B, Ying cai Business Park,
Choujiang Street, Yiwu, Zhejiang.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request. Attention is drawn to the limitation of liability ,indemnification and jurisdictional policies defined therein .The results shown in this Test report refer only to the sample(s) tested unless otherwise stated This test report shall not be reproduced ,except in full, without written approval of the Company. If in doubt, please write an email.
